
PARTS BREAKDOWN
COLLECTION SYSTEM

. BAG COLLECTION SYSTEM

/c\

eYp
A%

#Ks'ffi
/C\\-/
'f-

/6\ I

\rJ

%\n
^.'qÖl@r \9y''v\\-/

#N
\w



BAG COLLECTION SYSTEM

PARTS LIST / COLLECTION SYSTEM
REF. ENGLISH DESCRIPTION QTY. PART#

1 Frame 1 4170286.7

2 Lid's frame 4170196.2

3 Right latch 1 4170162.7

4 Right latch 1 4170163.7

5 Adjustment tube 1 4170208

6 Discharge tube 1 4174209

7' Left cover 1 4170210'

8 Right cover 1 4170211

9 Link 1 4170164.7

10 Bracket 1 4170169.7

11 Sleeve 2 4170177

12 Bracket 2 4170197.7

13 Filter 1 4170199

14 Bracket 2 4170198.7

15 Sleeve 2 4170214

16 Rubber hitch 2 4170216
17 Keeper plate ? 4170215

18 Knob 2 4170236
19 Gas cylinder 2 4175601

20 Bag 3 4170288

21 Seal 1 4170217

22 Spring 2 4170229

23 Rubber seal 1 4170165

24 Handle 1 4170234

25 Hex. bolt 114" n.e. x 1 3/4" GRS 2 64123-283
zö Hex. bolt 3/8" n.c. x 1 1/4" GR5 2 64123-16

27 Hex. bolt 3/8" n.c. x2112" GRS 2 64123-82
28 Carriage bolt 1/4" n.c. x 1 " GRS 4 64123-114
29 Carriage bolt 5/16" n.c. x 'l " GR5 2 6401 8-1 5

30 Nylon lnsert lock Nut 114" n.c. 4 64229-01
3'1 Nylon lnsert Lock Nut 3/8" n.c. 4 64229-03
32 Nylon insert lock nut 1/4" n.c. (thin) 23 641 51 -38

33 Flat washer #10 hole 12 360.P #'t0T
34 Flat washer 1/4" hole 4 360.P 147
35 Flat washer 5/'t6" hole 2 360.P 5-167
36 Flat washer 3/8" hole 2 64163€1
37 Flat washer 7/16" hole 2 360.P 7-'r6T
38 Machine screw T.H. 114" n.c. x 112" 21 394.?-114X1t2

39 Machine screw T.H. 114" n.c. x 314" 8 394.P-114X3t4
40 Tapping screw M5 x 12mm "T25 Tox drive" 7 108072
41 Pop-rivet 3/16" LF x 3/8" no AD€6ABSLF to 415-3/16LFX3/8

42 Decal BobCat I 415840'l
43 Caution decal projection 1 4170258
M Decal pinch point 2 4137371

45 Serial number 1 REF-

46 Decal Proposition 65 1 109483

34

O/L = Obtain Locally



PARTS BREAKDOWN
COLLEGTION SYSTEM

BAG COLLECTION SYSTEM

d+ Ke\t 6}.Y

@.
A\
\91.

6-! b
11

bo
6'\
\9-/

@ erE)(D

WW(D dr d/*, \)lla\(9Ä \e/
\9/

D \Y.c
la\----s

/a\ \9/ /6\\rrrl ,\@)hfffiqJqa//N]
?(@

"\'t"\\11\ \e/-\ \-
€)--{ @

Lc--if\
BÄ qT@t

gO e-€
6)

/o\ I

\@,/ I-1 a
b

NY

35



?oG 
coLLECTtON SYSTEM

PARTS LIST / COLLECTION SYSTEM
REF. ENGLISH DESCRIPTION QTY. PART#

47 Blower frame W safety decals 1 4170239.7
48 Mounting plate I 4170244.7

49 Fan I 4170241.7

50 Tensioner 1 4170242.7
51 Belt guard with safety decal I 4170243 7

52 Rubber hitch 1 4170233
53 Handle 1 4170234
54 Belt guide 1 4170244.7

55 Spacer 1 4170245
56 Flat pulley 2 4174692
57 V-Pulley 2 4170247

58 V-Pulley with set screws I 4170248
59 Flangette 4 4170249
60 Bearing with set screw 2 4170250

61 Chute I 4170251
62 Key 114" x 1/4" x 1.000" 1 &.164-12
63 Sleeve 1 4170252
64 Spacer 2 4170253

65 Knob 1 4170254
66 Spacer 1 4174693
67 Spacer 1 4174694
68 Hex. bolt 114" n.c. x 1/2" GRS 2 6412349
69 Hex. bolt 5i16" n.c. x 1/2" GR5 8 64123-92
70 Hex. bolt 3/8" n.c. x 3/4" GRS I 64123-15
71 Hex. bolt 3/8" n.c. x 2" GRS 1 e4123-67
72 Hex. bolt 3/8" n.c. x 2 1/4" GRS 2 64123-'t00
73 Hex. bolt 3/8" n.c. x 3" GRS I 64123-75
74 Carriage boll 114" n.c. x 3/4 " GRS 6 64018-02
75 Carriage bolt 5/16" n.c. x 3/4 " GR5 8 64018-01
76 Nylon lnsert lock Nut 114" n.c. 6 64229-01
77 Nylon lnsert lock Nut 5/16" n.c. GR5 4 64229-02
78 Nylon lnsert Lock Nut 3/8" n.c. 4 64229-03
79 Nylon insert lock nut 1/4" n.c. (thin) 1 64151-38
80 Nylon insert lock nut 5/16" n.c. (thin) 4 6/.15141
81 Flat washer 5/16" hole 9 64163-9s
82 Flat washer 3/8" hole 4 64163€1
83 Flat washer 7/16" hole 7 360.P 7-167
u Lock washer 5/16" I 64006-02
85 Socket head set screw 5/16"' n.c. x 5/'16" 2 391NC. N-5/16X5/16
86 Machine screw T.H. 114" n.c. x 314" 1 394.P-114X3t4
87 Tapping screw M5 x 12mm "T25 Torx drive" 2 108072
88 Grease fitting 1/4" n.f. 45' 1 38388
89 Warning decal belt 2 2000577
90 Decal danger mower 1 4164269
91 Danger decal chute 1 4165975
92 Decal read instructions 1 2000735

36

O/L = Obtain Locally



BAG COLLECTION SYSTEM

PARTS BREAKDOWN / PARTS LIST
COLLECTION SYSTEM

REF. ENGLISH DESCRIPTION QTY. PART#
93 Counterweight bracket 1 4170151.7

94 Pivot pin 1 4170'154

95 Hair pin 4mm 4 '102054

96 Hex. bolt 3/8" n.c. x 1" GR5 8 64123-50
97 Nylon lnsert Lock Nut 3/8" n.c. 8 64229-03

--P
J\
b-_ \NßV"

37

O/L = Obtain Locally



COLLECTION SYSTEM KIT-DECK

PARTS BREAKDOWN
KIT.DECK, 52IN 12BU GOLL SYSTEM 970615

For use on 52" ProGat 6000 / 6000 MX

4
)-

r(9

fr#

38



COLLECTION SYSTEM KIT.DECK

PARTS LIST
KIT.DECK, 52IN 12BU COLL SYSTEM 970615

For use on 52" Procat 6000 / 6000 MX
REF. ENGLISH DESCRIPTION ow. PART#

1 Blower hitch 1 4174250.7

2 Link tube 1 4170251.7

3 Mounting plate 2 4175784.7

4 Mounting pin 1' 4175787.7

5 Bumper wrap 1 4175789.7

6 Right bracket 1 4176272.7

7 Left bracket 1 417ö273.7

I Belt cover 1 4't77m.2.7

I Belt guard with safety decal 1 4170294

9.2 Waming decal belt 1 2000577

10 Baffle 1 4175817.7

11 \ilire assembly 1 4177585

12 Blue V-Belt, MXV4-950 1 4174418

13 Mounting pin 1 4170292.7

14 Bracket 1 4176831.7

15 Pi* 2 4175782

16 Pin 2 64188-33
'17 Hair pin 2.5mm 3 64168-7

18 Knob 2 4170236

19 Spring I 4174298

20 Hex. bolt 1/4" n.c. x 1/2'GRS 3 6,4123-49

21 Hex. boll 114" n.c. x 1" GR5 FULLY THREADED 1 64123-114

22 Hex. boll 5/16" n.c. x 3/4" GR5 4 64123-54

?3 Hex. bolt 3/8" n.c. x 1" GRS 16 6412$50
24 Hex. bolt 3/8" n.c. x 1 1/4" GR5 4 64123-16

25 Hex. bolt 3/8" n.c. x 2 1/4'GR5 2 64123-100

26 Nylon lnsert lock Nut '114" n.c. 4 64229-01

27 Nylon lnsert lock Nut 5116" n.c, GRS 1 64'229-O2

28 Nylon lnsert Lock Nut 3/8" n.c. 2 64229-03

23 Nylon insert flange lock nut 3/8. n.c. GRS 2A 64268-03

30 Flat washer 5/16" hole 2 64163:95

31 Lock washer 5/16" 3 64006-02

32 Double pulley I 4178697

33 50lbs lractor ballast weight 3 62-s0.7
34 Hex. bolt 5/8" n.f. x 3" GR5 I 64123-133

39

O/L = Obtain Locally



COLLECTION SYSTEM KIT.DECK

PARTS BREAKDOWN
KIT.DECK, 61IN 12BU COLL SYSTEM 970616

For use on 61" ProGat 6000 / 6000 MX & Predator Pro 7000

6ö ror

^$

t-@
R-{5)l"

@*

s)\-{-eN
-,"-\d)-*-t{:\\7 rNr>

d

d
r@

40



' COLLEGTION SYSTEM KIT.DECK

PARTS LIST
KIT.DECK, 61IN 12BU COLL SYSTEM 970616

For use on 61" ProCat 6000 / 6000 MX & Predator Pro 7000
REF. ENGLISH DESCRIPTION aw. PART*

,| Blower hitch 1 41742W.7

2 Link tube 1 4170291.7

3 Mounting plate 2 4't75780.7

4 Mounting pin 1 4175787.7
t Bumper wrap 1 4175789.7

6 Right bracket 1 4178272.7

7 Left bracket 1 4176273.7

I Belt guard #109175 w/ safety decal 1 4176860

8.2 Waming decal belt 1 200F,577

I Belt cover 1 4't77lffi.7
10 Belt cover 1 4177168.7
11 Baffle for the 61" Deep Deck 1 4'174516.7

12 Vllire assembly 1 4177585

13 Blue V-Belt. MXV4-940 1 4137ü80
14 Mounting pin 1 4174292.7

15 Pin 2 4175782

16 Bracket 1 4176824.7
'17 Plate spring mounting 1 4173427.7

18 Knob 2 4170236
19 Pin 2 64188-33
2A Hair pin 2.5mm 3 &{168-7
21 Spring 1 4170296

22 Hex. bolt 1/4" n.c. x 1/2" GRS ? 4412H9
23 Hex. bolt 1/4" n.c. x 3/4" GR5 2 64123-89

24 Hex. bolt 114" n.c. x 1" GR5 FULLY THREADED 1 64123-1 14

25 Hex. bolt 5/16" n.c. x 3/4" GRS 4 6412354
26 Hex. bolt 3r3" n.c. x 1" GRS 't6 6412350
27 Hex. bolt 318" n.c. x 1 1/4" GR5 4 6412$16
28 Hex. bolt 3i8" n.c. x 2 1/4' GR5 2 64123-100
29 Nylon lnsert lock Nut 114" n.c. 6 64225.01
30 Nylon lnsert lock Nul 5/16" n.c. GR5 'l 64.22942
31 Nylon lnsert Lock Nut 3XB' n.c. 2 6422$03
32 Nylon inseft flange lock nut 3/8" n.c. GR5 20 0426&03

33 Flat washer 5/16" hole 2 64163-95

34 Loc* washer 5/16" 3 6400402
35 Double pulley 1 4176698
36 50lbs traclor ballast weight 3 62-540.7

37 Hex. bolt 5/8" n.f. x 3" GR5 1 64129133
38 Hex. bolt 5/8" n.f. x 3 3/4" GR5 1 &123-187

O/L = Obtain Locally

47



COLLECTION SYSTEM KIT.DECK

PARTS BREAKDOWN
KIT.DECK, 72IN 'IaBU COLL SYSTEM 970617

For use on 72" Predator pro 2000

7#

42



COLLECTION SYSTEM KIT.DECK

PARTS LIST
KIT.DECK, 72IN 12BU COLL SYSTEM 970617

For use on 72" Predator pro 2000
REF. EIiTGLISH DESCRIPTION QTY. PART#

1 Mounting plate
2 4175784.7

2 Mounting pi*
4 4175787.7

3 Bumper wrap
1 4't75789.7

4 Right bracket
1 417e272.7

5 Leä bracket
1 4176273.7

6 Belt guard #109476 M safety decal
1 4177043

6.2 Waming decat belt
1 20a0577

7 Blower hitch
1 4177044.7

I Ba{ile
"l 41770/l5.7

I Belt cpver
1 4't77U8.7

10 Wire assembly
1 4177585

11 Blue Bell, MXV4-980 I 4174419
12 Mounting pin

1 4179292.7

13 Pin
2 4',t75782

't4 Bracket
1 4177Aü.7

15 Spring
1 41702C6

16 Hair pin 2.5mm ? 44168-7
17 Pin

2 64188-33
18 Knob

2 4170236
19 Hex. bolt 114" n.c. x 1l2" GRS 4 6r'.'12349
20 Hex. bolt 5/16" n.c. x 3/4* GRS 3 &1123-54
21 Hex. bolt 3/8" n.c. x 1" GR5 16 6412$.50
22 Hex. bolt 3/8'n.c. x 1 1/4" GR5 4 G4123-16
23 Hex. bolt 3/8" n.c. x 2 1t4" GRS 2 64't23-100
24 Nylon lnsert lock Nut 114" n.c. 4 6r''229-O1

25 Nylon lnsert Lock Nut 3/8,, n.c. 2 e/.229-03
26 Nylon insert ftange lock nut 3lg', n.c. GR5 20 64268-03
27 Lock washer 511ö" 3 64006-02
28 Double pulley

1 4176699
?9 50lbs lractor ballast weight J 62-540.7

30 Hex. bolt 5/8" n.f. x 3 3/4" GR5
1 &123-1e7

O/L = Obtain Locally

43



a

COLLECTION SYSTEM KIT.DECK

PARTS BREAKDOWN
KIT.DECK, 52IN 12BU COLL SYSTEM 970627

For use on52" ProGat & proGat RS

re)

D(("N
AKI-=e
hv/ ^d5P

"sE/

44



a

COLLECTION SYSTEM KIT.DECK

PARTS LIST
KIT-DECK, 52IN 12BU COLL SYSTEM 970627

For use on 52" Procat & procat RS
REF. ENGLISH DESCRIPTIOI.I Qry. PART#

1 Blower hitch
1 4170290.7

2 Link tube
1 4',t70291.7

3 Mounting pin 'l 417A292.7
4 Baffie

1 4170293.7
5 Belt guard with safety decal 1 4170294
6 Brackel

1 4176831.7
7 Baffle

1 4175817.7
8 Right bracket

1 4170152.7
I Left bracket ,t 4170153.7
10 Mounting hitch

1 4170158.7
11 Pin

1 4170160
12 Mounting pin ? 4170161
13 Shim

1 4'17M18.7
14 Lock pin

1 4179176
15 Pin 2 64188-33
16 Hair pin 2mm

1 64168-2
17 Hair pin 2.5mm 2 6,4168-7
18 Knob 2 4170236
19 Spring

1 4174296
20 Blue V-Belt, MXV4-950

1 4174418
21 Hex. bolt 114" n.c. x 1" GR5 FULLY THREADED

1 64123-114
22 Hex. bolt 5/16" n.c. x 3/4" GR5 4 64123-54
23 Hex. boh 3/8" n.c. x 1" GR5 2 64123-50
24 Hex. bolt 3/8" n.c. x 1 1/4" GRS 4 64123-16
25 Hex. bolt 3/8" n.c. x 1 1/2" GRS 4 64123-70
26 Hex. boh 3/8" n.c. x 1 3/4" GR5 2 64123-87
27 Nylon lnsert lock Nut 114" n.c. 1 64229-01
28 Nylon lnsert lock Nut 5/16" n.c. GRS

1 64229-O2
29 Nylon lnsert Lock Nut 3/8" n.c. 12 64229-03
30 Flat washer 5116" hole 2 64163-95
31 Flat washer 7116" hole 2 ]60.P 7-167
32 Lock washer 5/16" 3 64006-02
33 Warning decalbelt

1 2AOO577
34 Double pulley

1 416942s
35 50lbs traclor ballast weight 3 62-540.7

45

O/L = Obtain Locally



a

PARTS BREAKDOWN
KIT.DECK, 61IN 12BU COLL SYSTEM 970628

For use on 61" ProCat & ProGat RS / Predator Pro & Predator Pro RS

" COLLECTION SYSTEM KIT.DEGK

)@*
\g *-@

\l> 
Rfl'"

6y-"-€"
/-P' %j

G')

lq
bfr*\v/

46



COLLECTION SYSTEM KIT.DECK

PARTS LIST
KIT-DECK, 61IN 12BU COLL SYSTEM 970628

For use on 6{ " ProCat & Procat RS / Predator Pro & Predator Pro RS

REF. ENGLISH DESCRIPTION OTY. PART#

I Blower hitch 1 4174294.7

2 Link tube 1 41742il.7
3 Mounting pin 1 417Q292.7

4 Baffie 1 417A258.7

5 Belt Euard with safety d€cal 1 4170299

6 Bracket 1 4178824.7

7 Right bracket 1 4174152.7

I Lefr bracket 1 4170153.7

I Baffle for the 61" Deep Deck 1 4174il4.7
't0 Plate spring mounting 1 417%27-7

11 Mounting hitch 1 4174158,7

12 Pin ,| 4170160
't3 Mounting pin 2 4170161

14 Shim 1 4174418.7

15 Lock pin 1 4170176

16 Pin 2 64188-33

17 Hair pin 2mm 1 64168-2

18 Hair pin 2.5mm 2 64168-7

19 Knob 2 417Q238

20 Spring 1 41702S

21 Blue V-Belt, MXV4-940 1 4137080

22 Hex. bolt 114" n.c. x 3/4" GRS 2 an12&89

23 Hex. boll 114" n.c. x 1" GR5 FULLY THREADED 1 64123-114

24 Hex. bolt 5116" n.c. x 3/4" GR5 4 ö412&54

25 Hex. bolt 3/8" n.c. x 1" GR5 2 6412&50

26 Hex. bolt 3/8" n.c. x 1 1/4" GRS 4 &tl23-16
27 Hex. boll 3/8" n.c. x 1 1€" GRS 4 6412$70
28 Hex. bolt 3/8" n.c. x 1 3/4" GR5 2 64123-87

29 Nylon lnsert lock Nut 1/4' n.c. 3 64229.A'l

30 Nylon lnsert lock Nul 5/16" n.c. GR5 1 6422$.42

31 Nylon lnsert Lock Nul 3/8" n.c. 12 &229-03

32 Flat wesher 5/16" hole 2 64169S5

33 Flat washer 7/16" hole 2 3ö0.P 7-167

34 Lock washer 5/16" 3 6400&02
?R Waming decal bell 1 2A0f,577

36 Double pulley 1 4169425

37 Spacer 1.015X1.750X10G4 1 6416384

38 50lbs tractor ballast weighl 3 62-540.7

O/L = Obtain Locally

47



COLLECTION SYSTEM KIT-DECK
I

REF.

Krr-DEc K,72tNltrI
For use on 72,, predator prn ,e. Dr^-r^4- -. h

::

29

RS

E:\1TTffi

-

svqt9[ F ro
1 scnrpF
2

5 1

-4170392.7
4 1 +trozsz.{
5 1 4170303.7

6 1 4170304

7 MountinnLTf 1 417A152.7

8 Pin:---
Mountino nin

1 4170153.7
o 1 417A$8.7

10 Shim

Lockpin-"...."..".."..-

samxv+ao

1 4170160

11 2 4170161

12 1 4170418.7

13 1 +'fione
14 Hair pin 2mi 1 _4174419
15 Hair sin tqEr 2 64188-33

16 üpflng

--
Knob

-

I9!!9lla n,c.x
Flex h^lr t t4 a$ -

i': qiq ful!.y rrrnenöEo

1 6416S_-
17 2 64168-7

18 1 4170296-

19 1 4170236

2A ffiffi
1 64123-114

21 3 64123-54

22 4
-64123_50

23 4 64123-16

24 4 u123-70
25 ffi 2 ed123-87

26 1 uzzsal
27 lFr:

@
Lor

w.
Dt
üp€

tr
50rb

ur ffö' n.C. GRS
Wtchar

12 oaezg-og

28 ffiffiFffi
2 0+z0a_os

29 2 &163-95
30 2 soo.p_z-16-l

31 3 _64006-02
32 1 aooosiT-
33 1 +tesaz6

34 1 0+roe-o+*
wtstgnI

1 o+ros-6t
3 az-uo.t

49
O/L = e613;n Locally


	BV-S1.pdf
	BV-S2
	BV-S3
	BV-S4
	BV-S5
	IMG.pdf
	IMG_0001

	BV-S6
	BV-S7
	BV-S8

